BODY AND ASSOCIATED PARTS

P
o
G
>
o
k=
©
7
©
Q)
o
o
-
il
o
2
Ll

EZGDOLEWET

Service Parts Manual

Page D-5



| BODY AND ASSOCIATED PARTS

-

Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION | QTY.
151 74126-G01 FRAME SUPPORT, VERTICAL, PASSENGER SIDE.........ccccccvereneerecreecnnene 1
152 | 74126-G02 FRAME SUPPORT, VERTICAL, DRIVER'S SIDE.........cccocerereereeercreresnenend 1
153 | 00426-G8 BOLT, 3/8 - 18 X 1 LG vttt st catsssnsee s e se e seesseneas 2
154 | 00560-G1 WASHER, 3/8...eeerr ettt st sre s e er e 8
155 11098-G5 NUT, LOCK, 3/8 = 16 ....oviritiiiccicent ettt e e saesessssne e eae e s enend 4
156 | 00427-G4 BOLT, 3/8 - 16 X 1 1/2 LG c.onireereeetncceerte ettt e ese e 2
157 1 74127-GO1 PANEL, VALANCE ..ottt ecectsaeete e seeeanss s e et b eneaeas e snesneas 1
158 | 74128-GO1 REFLECTOR ..ottt et ese st e sssse s s s ne e s s eseen s ereas 2
159 16816-G2 RIVET, PLASTIC ...ttt ettt e saes s se et e nesnesans 6
160 19853-G1 PLUG, END ...ttt este st sse e s ae s sasss e e esbes e sss e 2
161 74105-GO1 FOOT REST ASSEMBLY (INCLUDES ITEMS 162 - 164) .....cccecveeerereeeerreeenee 1
162 | 74129-GO1 REFLECTOR ...ttt sas e sen s sn e e s b s enas 1
163 | 74132-GO1 LABEL, WARNING ..ottt trtsteste s s e snesessesnneee e stesanens 1
164 | 74107-GO1 MAT, FLOOR ...ttt sre st esss s nesssssbess e enesaend 1
165
166 | 00769-G2 BOLT, CARRIAGE, 3/8 - 16 X 1 1/4 LG. c.ccueoeeirieecrenenirereeee e ste et 2
167 | 00560-G1 WASHER, 3/8......otiittiitctctente et s et sbe s 2
168 11098-G5 NUT, LOCK, 3/8 = 16 ......eiitiiiiritiicireereeststs et sce e sssrs e eee s ssssasenesanens 2
169
170 | 00114-G6 SCREW, 1/4 - 14 X /4 LGi.....cceiceieeeeceeircectetseeeeseessenesnesaess e s es e snnas 4
171 16816-G2 FASTENER ...ttt ettt ba e et as e en 2
172
173 | 27166-G02 FRONT SHIELD.......ooitiitecitintticcerreesee sttt sae e e anens 1
174 | 71015-GoO1 BRACE, FRONT SHIELD ....coonivtiiiiienrireertectenrentereerreseecseeseessesssssseenessnsseennas 2
175 16469-G7 WASHER, 1/4..cuoeiitntctett ettt s sae e s sas e 2

Page D-11 Service Parts Manual EZEOLENE



